
 

THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA
MINISTRY OF CITY PLANNING, WATER SUPPLY AND HIGHER EDUCATION
MINISTRY OF NATIONAL POLICIES, ECONOMIC AFFAIRS, RE-SETTLTEMENT & 
REHABILITATION, NORTHERN PROVINCE DEVELOPMENT AND YOUTH AFFAIRS
NATIONAL WATER SUPPLY AND DRAINAGE BOARD

PREPARATORY SURVEY
ON 

SRI JAYAWARDENAPURA KOTTE 
SEWERAGE CONSTRUCTION PROJECT

THE PROJECT FOR THE STRATEGIC MASTER PLAN
UNDER THE SEWERAGE SECTOR IN

THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA (PHASE 2)

FINAL REPORT
- ADVANCE VERSION-

(MAIN REPORT)

DECEMBER 2019

JAPAN INTERNATIONAL COOPERATION AGENCY
(JICA)

NIHON SUIDO CONSULTANTS CO., LTD. 4R 

JR 

19-027 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
[...]
NWSDB. However the abbreviated name is “STP” in this report. 

 Basic Considerations  5.3.1

The following factors will affect the preliminary design and cost of the facilities: 

• Historic peak flood level at the STP site 
• Land elevation 
• Soil conditions 
• Reliability of power supply and need for stand-by system 
• Treatment of sludge from septic tanks 
• Solid waste 

 
 (1) Peak Flood Level at STP Site 

Water levels were taken at five points around Diyawanna Lake. The highest flood level recorded was 
+2.6 m MSL (mean sea level) in November 2010. Table 5.3-1 shows the flood levels used by the Sri 
Lanka Land Reclamation & Development Corporation (SLLRDC) for the parliament area. The STP 
design will use the flood level for 50 and 100-year recurrence intervals. 

Table 5.3-1 Design Flood Levels at Parliament Area 
Return Period  
(1time/year) 

High Flood Level for Existing System under Worse 
Hydrological Condition (m MSL) 

100 3.19 
50 2.87 
25 2.48 
10 2.00 

Source: SLLRDC 
 

 (2) Land elevation 

SLLRDC has a plan for river improvement and rainwater storage pond in the surrounding area of the 
STP site, as shown in Figure 5.3-1 and Figure 5.3-2. 



Preparatory Survey on Sri Jayawardenapura Kotte Sewerage Construction Project Final Report  
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Sri Jayawardenapura Kotte> 

 

 
 5-21  

 

 
Source: SLLRDC 

Figure 5.3-1 SLLRDC Plan for River Improvement 
 

 
Source: SLLRDC 

Figure 5.3-2 Section of River Improvement 
 

The SLLRDC plan shows a land elevation of 3.00 m MSL, which is lower than the flood level for the 
100-year recurrence interval. The elevation of the STP site will use flood level for the 50-year 
recurrence interval (+2.87 m MSL) plus 0.6 m allowance (JET estimate).  

Design elevation of the STP site:  
+2.87 m (planned flood level for 50 years) + 0.60 m (allowance) = 3.47 m  
≒ 3.50 m > 3.19 m (planned flood level for 100-year recurrence interval)  

 
The design elevation at +3.50 m MSL is higher than the flood level for 100-year recurrence interval.  

 (3) Soil conditions 

The characteristics of the soil condition at two points nearby the site of STP (Figure5.3-3) are 
summarized as follows. 

• The thickness of top soil is around 1 m. 



Preparatory Survey on Sri Jayawardenapura Kotte Sewerage Construction Project Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Sri Jayawardenapura Kotte>

 
5-22  

 

• The depth of the bearing layer is approximate 10 ~ 17 m from the ground level of the site.
• The bearing layer consists of rock.
• The middle layer consists mostly of stiff clay. The N values for cohesive soil are between

10 and 40.

Source: JET
Figure 5.3-3 Location of Boreholes

Source: JET
Figure 5.3-4 Outline of Positional Relation between Bearing Layer and Structure]

Taking the above soil conditions into account, foundation pile works are required for the constructions 
of STP, because the basement of the structures cannot reach the bearing layer.

BH-01 BH-02
G.L.

-19
-20
-21
-22
-23

-13
-14
-15
-16
-17
-18

-7
-8
-9

-10
-11
-12

 : Soft Clay
 : Stiff Clay
 : Rock

-1
-2
-3
-4
-5
-6

STP



Preparatory Survey on Sri Jayawardenapura Kotte Sewerage Construction Project Final Report  
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Sri Jayawardenapura Kotte> 

 

 
 5-23  

 

 (4) Power supply and need for stand-by system 

The power failures at the Sri Jayewardenepura and Sapugaskanda substations near the STP site during 
2015-2017 are shown in Table 5.3-2, according to information obtained from the Ceylon Electricity 
Board (CEB). 

Table 5.3-2 Power Failures at Two Substations during 2015-2017 
Time of Power Failure Sri Jayewardenepura Sapugaskanda 

Year 2015 2016 2017 2015 2016 2017 
More than 10 hours 0 1 2 0 2 3 

5 hours < T ≦10 hours 2 0 0 4 6 1 
2 hours < T ≦5 hours 0 0 1 0 3 0 

10 minutes < T ≦2 hours 4 3 4 7 16 11 
T ≦ 10 minutes 21 27 37 88 153 120 

Total number 27 31 44 99 180 135 
Source: CEB 
 

Most power failures lasting less than 10 minutes would not affect plant operations. An uninterruptible 
power supply can be installed to protect computer systems and preserve the operation data. More 
problematic is the power failures lasting over 5 hours. The longest disruption reported was 12 hours 
and 49 minutes at the Sri Jayewardenepura Substation on 20th of July 2017. Long down times will 
cause serious operational problems and emergency generators must be available to cope with these 
situations. 

 (5) Treatment of sludge from septic tanks 

Most households have septic tanks. The STP can receive sludge from septic tanks in the project area. 
Processing large amount of sludge will raise nitrogen and COD levels of the effluent and darken its 
colour. Sludge from septic tanks should be limited to less than 2% of influent so that treated water 
quality is not compromised (“Strategic Sewerage Master Plan for Sri Lanka” May 2015, JICA). The 
volume of sludge is estimated 182 m3/day. This amount is about 0.8% (182/23,969*100% = 0.76%) of 
the capacity of STP at the 1st Stage. The sludge production for septic tanks in the service area is shown 
in APPENDIX 5-9. 

Sludge from septic tanks usually carries large quantities of grit which have to be removed before 
entering the treatment system. A grit chamber will be required as shown in Figure 5.3-5 for the 
Moratuwa/Ratmalana STP.  

  
Source: JET  

Figure 5.3-5 Receiving Facility at Moratuwa/Ratmalana STP 
 

 (6) Solid Waste 

Since the available land cannot accommodate composting facilities, dried sludge should be disposed of 
through the private company Green Force Agriculture. SLLRDC could grant permission to deliver 



Preparatory Survey on Sri Jayawardenapura Kotte Sewerage Construction Project Final Report  
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Sri Jayawardenapura Kotte> 

 

 
 5-24  

 

dried sludge to the compost production facility at Kerawalapitiya, as an alternative that can be helpful 
under exceptional circumstances. 

The letter of acceptance received from SLLRDC for composting of dried sludge is provided in 
APPENDIX 5-2. 

 Process Design 5.3.2

 (1) History of Candidate Sites for Sewage Treatment Plant 

The STP site selected from the four suggestions by UDA, is located at Heenetikumbura near 
Kalapaluwa/Koswatta Road. The site can accommodate all the project components. Detail evaluation is 
shown in Table 9.5-1.   

The use of this land for a sewage treatment plant is officially stated in “The Gazette of the Domestic 
Socialist Republic of Sri Lanka” issued on 28th of December, 2017. The land acquisition process is 
being carried out by NWSDB. 

 (2) Sewage Treatment process  

Two steps are involved in treatment process selection. Candidate processes are assessed qualitatively 
on removal efficiency, space requirement and ease of O&M. Promising ones are further evaluated 
quantitatively on construction and O&M costs. 

 Qualitative Evaluation      1)

 a) Effluent Quality 

 Effluent quality must meet CEA and NWSDB tolerance limits shown in Table 4.5-8. 

 b) Removal Efficiency 

The tolerance limits for removal efficiency are presented in Table 5.3-3.  

Table 5.3-3 Required Removal Efficiency 
 Influent to the STP 

(mg/L) 
Influent to the  
reactor* (mg/L) 

Tolerance limit 
values for effluent 
(mg/L) 

Required Removal 
efficiency (%) 

BOD5 240 262 10 97 
COD 600 655 100 85 
TSS 160 188 15 92 
T-N 45 47 - - 
Ammonia N 34 35.9 1.0 98 
NO3-N 1.0 1.0 10 - 
Org-N 8.7 8.7 1.0 - 
T-P 6 7 1.0 (0.6)*2 86 (92)*2 
Soluble P  - - <0.5 (0.3) *2 - 
Organic P - - <0.5 (0.3) *2 - 
Note: * Includes the side stream load 
*2 These values may be applied by the stringent requirement of CEA in future and achieved by rapid sand filtration. 
Source: JET 

 
 c) Required Land 

The candidate site for the STP is about 23,000～24,000 m2. All treatment facilities must fit in this 
space. 

 



Preparatory Survey on Sri Jayawardenapura Kotte Sewerage Construction Project Final Report  
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Sri Jayawardenapura Kotte> 

 

 
 5-25  

 

 d) Treatment Method 

The following four treatment processes can remove nitrogen and phosphorus as well as organic matter 
and are candidates for further evaluation. All can meet the required effluent tolerance limits.  

• Step-feed biological nutrient removal (BNR)  
• A2O 
• Modified Ludzack-Ettinger process with coagulant addition 
• Nutrient removal type oxidation ditch process with coagulant addition 

 
 e) Evaluation Results 

The four treatment processes were evaluated on effluent quality and space requirement for the design 
capacity of 39,400 m3/day. The results are summarized in Table 5.3-4.  

Step-feed BNR process and the A2O process are selected for quantitative evaluation for the following 
reasons: 

- Biological phosphorus removal is preferable to chemical treatment because of the lower O&M cost. 

- Nutrient removal type oxidation ditch process could not be accommodated in the available space. 



 
 

Preparatory Survey on Sri Jayawardenapura K
otte Sew

erage Construction Project
Final Report 

The Project for the Strategic M
aster Plan U

nder Sewerage Sector in D
em

ocratic Socialist Republic of Sri Lanka (Phase 2)
<

Sri Jayawardenapura K
otte>

5-26

Table 5.3-4 Qualitative Evaluation of Four Treatment Methods
Treatment
Method

Step-Feed BNR Process with 
coagulant addition A2O Process with coagulant addition Modified Ludzack-Ettinger Process 

with coagulant addition
Nutrient Removal Type Oxidation ditch 
process with coagulant addition

Treatment process  

Type of Reaction
in Reactor Tank

Biological 
nitrification-denitrification Biological nitrification-denitrification Biological 

nitrification-denitrification Biological nitrification-denitrification

Biological phosphorus remove with 
Simultaneous chemical precipitation

Biological phosphorus remove with 
Simultaneous chemical precipitation Simultaneous chemical precipitation Simultaneous chemical precipitation

Satisfied Satisfied Not satisfied for O&M cost 
reduction Not satisfied for O&M cost reduction

Removal Efficiency 
(Water Quality)

BOD: 92-94% (97%)* BOD: 92% (97%)* BOD: 93-95 (97%)* BOD: 93-95% (97%)*
SS: 90-95% SS: 93% SS: 90-95% SS: 92-96%

T-N: 83,78,67% T-N: 60-70% T-N: 65-70% T-N: 85%
T-P: 40-50% (90%)* T-P: 70-80% (90%)* T-P: 90%* T-P: 40-70% (90%)*

Depending on circulation ratio Depending on circulation ratio
Satisfactory Satisfactory Satisfactory Satisfactory

Required Space
(Q=39,000m3/day) Enough space Enough space Enough space Need bigger space

Evaluation Excellent Excellent Fair Bad
Note*: All processes require the coagulant addition to achieve the effluent quality of BOD and T-P.
Source: JET

Effluent

Secondary
clarifier

Return activated sludge

Sludge

Influent

AerobicAnoxicAerobicAnoxicAerobicAnoxic

(Nitrate Recycle)

(Nitrate Recycle if necessary)

(Nitrate Recycle) (Nitrate Recycle) PAC

Secondary
clarifier

Return activated sludge

Sludge

Influent Anoxic AerobicAnaerobic

Nitrate Recycle

(containing P)

PAC Final Sedimentation 
Tank

Reactor Tank

AerobicAnoxic EffluentInfluent

Return Activated Sludge

Sludge

PACNitrate Recycle



Preparatory Survey on Sri Jayawardenapura Kotte Sewerage Construction Project Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Sri Jayawardenapura Kotte>

 
5-27

 

Quantitative Evaluation2)

a) Nitrogen Removal

The step-feed BNR and A2O processes use nitrification and denitrification reactions for biological 
nitrogen removal. Nitrified liquor is circulated from the nitrification tank to the denitrification tank. 
Both processes can remove more than 80% of the nitrogen and satisfy the effluent tolerance limit. 
However, they differ significantly in recirculation ratio. Step-feed BNR uses multi-stage nitrification –
denitrification tanks, and has lower recirculation ratio and power consumption. The recirculation ratios 
of each process are:

• Step-feed BNR process: 0.5

• A2O process: 2.7

b) Phosphorus Removal

Biological phosphorous removal depends on the activity of phosphorus-accumulating organisms 
(PAOs) in the activated sludge. PAOs release phosphate in the bulk liquid under anaerobic condition 
and then take up phosphate under aerobic conditions. By repeatedly alternating these processes, the 
phosphorus content of PAOs rises resulting in P removal. PAOs require easily degradable substrate 
such as volatile fatty acids (VFA) to release phosphate under anaerobic condition. 

The anaerobic cell is installed differently in the step-feed BNR and A2O processes.

• Step-feed BNR process: the anaerobic cell is integrated in the first anoxic tank. Part of the 
anoxic tank becomes anaerobic depending on the denitrification condition in the tank.

Source: JET
Figure 5.3-6 Step-feed BNR Process

• A2O process: the anaerobic cell is installed independent from the anoxic tank.

Source: JET
Figure 5.3-7 A2O Process

Effluent

Secondary
clarifier

Return activated sludge

Sludge

Influent

AerobicAnoxicAerobicAnoxicAerobicAnoxic

(Nitrate Recycle)

(Nitrate Recycle if necessary)

(Nitrate Recycle) (Nitrate Recycle) PAC

Secondary
clarifier

Return activated sludge

Sludge

Influent Anoxic AerobicAnaerobic

Nitrate Recycle

(containing P)

PAC



Preparatory Survey on Sri Jayawardenapura Kotte Sewerage Construction Project Final Report  
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Sri Jayawardenapura Kotte> 

 

 
 5-28  

 

 
 c) Quantitative Analysis 

The quantitative evaluation results are summarized in Table 5.3-5. 

Step-feed BNR process has an economical advantage over A2O: 

• Slightly lower construction cost 

• Much lower operation cost because of the low recirculation ratio (0.5 versus 2.7 for A2O 
process) and significantly lower power consumption 

 
Step-feed BNR process is the preferred option. 

 d) Other Considerations 

 
Significant biological phosphorous removal is expected from the biological process. Simultaneous 
chemical precipitation is added in the third stage to ensure that the target P concentration is met under 
the worst condition. 

Structural drawings for each treatment process are shown in APPENDIX 5-3. 

 

 



 
 

Preparatory Survey on Sri Jayawardenapura K
otte Sew

erage Construction Project
Final Report 

The Project for the Strategic M
aster Plan U

nder Sewerage Sector in D
em

ocratic Socialist Republic of Sri Lanka (Phase 2)
<

Sri Jayawardenapura K
otte>

5-29

Table 5.3-5 Comparison of Step-feed BNR and A20 Processes

Source: JET

Items

5,100 m2 5,900 m2

（1.0） （1.2）

3,315 Million LKR 3,411 Million LKR

（1.0） （1.0）

19,890 LKR/day 45,030 LKR/day

（1.0） （2.3）

121 Million LKR/year 130 Million LKR/year

（1.0） （1.1）

Result

Fair
(1)

Good
(2)

Fair
(1)

Fair
(1)

Equivalent
Annual Cost※）

Construction Cost※）

Total
＝Civil structures cost

Machine and Electric facilities cost

Electric power cost

Total
＝Operation Cost Electric power cost）
　 Civil structures cost (per 50years)
　 Machine and Electric facilities (per 15years)

Good
(2)

Good
(2)

Good
(2)

Good
(2)

Recommended ( )

Three-stage Step-feed Biological Nitrogen Removal Process Step-feed BNR） Anaerobic-Anoxic-oxic Process A2O）

Brief Summary of
Treatment process

In this process, the stage combining the anoxic tank and the oxic tank is lined up in the downward
flowing direction from the first stage to the third stage. An equal amount of inflow water is supplied to
each anoxic tank.

In this process, the Reactor tank is placed in the order of the anaerobic tank, the anoxic tank, the oxic